il T 4 SR B4 A B 2 )
Xingrong Protective Products Co.,Ltd
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The introduction of Face masks as following:

PR —RMEEHENOSE
A 145%90mm , 3 2, 158 R
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I1SO13485
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EN14683 Type II
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HrF=&: 3000000 }
BT 50 H/&, 2000 K5

Product name: Disposable Medical Face Mask
Specification 145%90mm3 ply.elastic ear loop
Certificat

Business license.

Medical license

Medical device registration certificate

TUV CE

ISO13483

FDA

EN 14683 Type I

Certificate For Exportation Medical Products,

BFE test report

(SBP tset report. Microbial Cleanlines report.

Medical Device Manufacturing License of China.
(Can find on Internet )

Daily Capacity: 3000000 pcs

Package:50pes/box, 2000pcs/CTN
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Xingrong Protective Products Co.,Ltd

7.2.CE AiiE (Website tracking hitps: www certipedia.com )

EC Certificate TUVRheinland
Directive 93/42/EEC Annex V
Production Quality Assurance

Medical Devices

Registration No.: DD 60133273 0001
Report No.: 15085900 005

Manufacturer: Xiantao Xingrong Protective
Products Co.. Ltd.
No. 46. East of Pangchang Road,
[ 433018 Xiantso, Hubei
' China

Products: Aspects of sanuiacs

rgical

! Expiry Date: 2023-12-95

The Notified Body hereby declares that the requirements of Annex V of the directive 93/42/EEC have
Mnnmhrthoismmmmﬁammmmﬂmmhu—mi had and lies a quality

‘ Effective Date: 2018-12-06

Date: 2018-12-06

TOV Rheinland LGA Products GmbH - TillystraBe 2 - 90431 Niimberg
WVWtMWWEGWmeMOSJm
mmmmhmmmm.

CE certificate;
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Xingrong Protective Products Co.,Ltd

7.3.1SO 13485 {& ZiiE+5 (Website trackinghttps: www certipedia.com )

ISO 13485 certificate

| TOVRheinland

| Certificate

[ The Certification Body of
| TOV Rheinland LGA Products GmbH

hereby certifies that the organzation

Xiantao Xingrong Protective
Products Co., Ltd.
I No. 46, East of Pengchang Road,
' 433018 Xiantao, Hubei
China

| has established and zpplies 3 quality management system for medical devices
for the foliowing scope

Manufacture and Distribution of Face Masks,
! Surgical Gowns, Non-woven Caps, Non-woven Shoe
Covers, Plastic Shoe Covers, Coveralls

Proof has been fumished that the requirements specified in
EN ISO 13485:2016

J are fulfilled. The quality management system is subject to yearly surveillance.

Effective Date: 2018-12-06

J Certificate Registration No - SX 60133274 0001

‘ An audit was performed Report No.: 15085900 005

'I This Certificate is valid untit: 2021-12-05

] Cartification Body

| s

| (pawis P

’ N g /\2
Date 2018-12-06 7Y

| TOV Rheinland LGA Products GmbH - TillystraBe 2 - 90431 Namberg

Ted +48 221 B06-1371 Fax «£% 221 808-3535 8- Cert-vaty S02 v COm MRE Seww tuv cOMisalety

e e e T gy e ——
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7.4 %£E FDAEPH
USA FDA Certificate

(website tracking: https://www.accessdata.fda.gov/scripts/cdrh/cfdocs/cfRL/rl.cfm )
The Owner/Operator Number for this Registration is:3007084580

(Sqngo

FDA Registration Confirmation

This is to confirn that, as the US Agent, we have completed the registration activation
confirmation for the FDA Establishment Reglstration and Device Listlng with the US Food &
Drug Administration for the Fiscal Year 2020 of

Xiantao Xingrong Protective Prod uds"Co Lid
No.46 Pengchang Ave, Xiantao, Hubg, thna

The facility registration and device listing information;

Registration Number: 3007084580

Device Listing No. Product Code
D317957
D317958
D317959
D3179861
D317962
D317963
D389720

SUNGO Te, d Servi wr;ﬁrmthd.mch regisiration remains effective upon reguest and

presentat is ¢ ] * end of the calendar year stared above, unless said registration is
termi 7 attestation. SUNGO Techmical Service Inc. muzkes no other represeniations or
warraniie i ion make any represeriations or warranties to any person or enity other than

the named o L er, for whose sole beneft it is issued This aitestation dees not demote endersement

wtion-holder's device or establishiment by the U.S. Foed and Drup Adwministration.
SUNGO Technicat . assumes no liability to any person or enlity in connection with the foregoing.
Pursuarg 10 21 CFR SO' 39, “Regisiration of a device establishment or assignment of a registration number
does not in any way denote approval of the esiablishment or its products. Any represemation that creates an
impression of official approval because of regisiration or possession of a registration mumber Is misleading
and constitutes mishrending " The U.S. Feod and Drug Administration does not issue a aftestation of
regisiration, nor does the U.S. Feod and Drug Administration recognize a attestation of registration,
SUNGO Technical Service Inc. is not offiliated with the U.S. Food and Drug Administration.

Reference Number: 20061 5808548
Issue date: Apr.11, 2020

SUNGO Technical Service Inc.
6050 W EASTWOOD AVE APT 201
CHICAGO, ILLINOIS 60630, USA
sungo.group@yahoo.com
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7.8 BFE O 2l IR >98
BFE and Delta P Final Report>98

= L Cren
EEBORATORIES Xatan Hue CN Q1018

Bacterial Fiitration Efficiency (BFE)
and Differential Pressure (Delta P) Final Report
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Test Report SL52035298548101TX Date:September 30,2020 Page 1 of 4
XIANTAO XINGRONG PROTECTIVE PRODUCTS CO. LTD
NO.46 PENGCHANG AVENUE. PENGCHANG TOWN, XIANTAO CITY. HUBEI PROVINCE
The foilowing sampie(s) was/were submitted and identified on behalf of the cient as:
Sample Description . (A)Disposabe medical mask
SGS Intemnai Ref No. SHHL2009542949MD
Sample Color (Abiue
Style No. 17.5cmx9.5cm
Lot No XR2020008
Manufacturer XIANTAO XINGRONG PROTECTIVE PRODUCTS CO.LTD
Test Performed Selected tesi(s) as requested by appiicant
Sampie Receiving Date Sep 18, 2020
Testing Period Sep 18, 2020 - Sep 30, 2020
Test Resuii(s) mmunmwummmmtmmmmywm

sampeis) lested. for further detai's, please refer to the folowing pageis)

Signed for and on behaif of
SGS-CSTC Standards Technical Services (Shanghai) Co.. Lid Testing Center

cha (en T e

Sara Guo (Account Executive) Dongiing Liu / Haitian Xuan (Authorized Signatory)




Test Report S$L52035298548101TX Date:September 30,2020
Test Result
EN 14683:2019+AC:2019 Medical Face Masks-Reguirements and Test Method

Clause 5.2 Performance Requirement

sa 5. rial Fi ffi BFE
(EN 14683:2019+AC:2019 Annex B)

Page 2 of 4

Sample: A
Test Side Inside
Test Area Approximately 60 cm?
Flow Rate . 28.3 Umin
Pre-Conditioning Minimum of 4 hours at 21+5°C and 85+5% R.H.
Dimensions of test specimen ~180mm x 157mm
Positive Control Average . 2742 CFU
Negative Monitor Count . <1CFU
Mean Particle Size 3.0 +0.3pym
Test bacteria Staphyiococcus aureus ATCC 6538
Test Item Specimen No. Result
99.9
I . 2 99.9
Bacterial Filtration Efficiency (BFE), 3 999
* 4 9.9
5 99.9

Remark:
1) Performance Requirement: Type |=95%, Type I1=298%, Type IR =98%

2) The number of specimens that shall be tested is minimum 5, but can be greater and shall be increased if

necessary to allow for an AQL(Acceptable Quality Levei) of 4%.

Anentice T3 cRers the SuThe=t—y Wi (mapmction repoet § curilosia. sesws contact us a1 thleghies S5 755) K107 1443
o small Ch Dacohecvillpan som

2 * 1 SE-21) 61508 1 35-21) S WURLAJIYIAT 00 o
SN - LY - STENUBSoSIESE M8 200 | IOV | 621 s o sEraGE.on

Member of the SGS Group (SGS SA)




SGS

Test Report S$L52035298548101TX Date:September 30,2020 Page 3 of 4

Clause 5.2.3 Breathability
(EN 14683 :2019+AC:2019 Annex C)

Sample: A
Test Side : Randomly test in different location (1 around and 4 away from the centric
point) on each of the 5 masks
Pre-Conditioning . Minimum of 4 hours at 21+5°C and 85t5% R.H.
Test Area . 49cm?
Flow Rate : 8Vmin
Specimen No. Test Area No. Different Pressure for each The average value for each test
tested area (Pa/cm?) specimen (Pa/cm?)
1-1 39.9
1-2 39.7
1 1-3 375 38
14 39.6
1-5 35.4
2-1 354
2-2 36.7
2 2-3 38.9 38
24 39.6
2-5 387
31 39.5
32 38.6
3 33 39.4 39
34 38.3
3-5 36.9
41 384
4-2 37.6
4 4-3 384 37
44 36.5
45 356
5-1 36.9
5-2 34.5
5 53 36.7 37
5-4 38.5
5-5 36.4
Remark:

1) Performance Requirement: Type 1<40 Pa/cm?, Type 1i<40 Pa/cm?, Type [IR<60 Pa/cm?
2) The number of specimens that shall be tested is minimum 5, but can be greater and shall be increased if
necessary to allow for an AQL(Acceptabie Quality Level) of 4%.

98I STERLBORINE MR on | S)6WEN | 852168 P




Test Report SL52035298548101TX Date:September 30,2020 Page 4 of 4

[+ 5.2.5 Ml Cleanliness
(EN 14683:2019+AC:2019 Annex D and EN ISO 11737-1:201 8)
. Total Bioburden, Total Bioburden,
Mask Weight(g) (cfusmask) (chwg)
Sample Number
1% 2.98 12 4.03
. 3.04 <3 <0.99
3 3.08 6 1.95
4% 3.03 15 495
S¥ 305 <3 <0.98

Remark: Pesformance Requirement: Type 130 CFU/g. Type I1s30 CFU/g, Type IIRs30 CFUig
le Photo

Thesbtemetﬁdomfonnﬂyinﬂﬂstaslmpmoniybasedonmeasumvaiubymelabomwryanddmnot
take their uncertainties into consideration.

***End of Report™*
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Mamber of the S5 Group (SGS SA)
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Test Report SL52035261176401TX Date:July 13,2020 Page 1 of 4

XIANTAO XINGRONG PROTECTIVE PRODUCTS CO.. LTD.
NO. 46 PENGCHANG AVENUE, PENGCHANG TOWN, XIANTAO CITY, HUBEI PROVINCE

The following sample(s) was/were submitted and identified on behalf of the dlient as:

Sample Description :  (A)Disposable medical mask

SGS Internal Ref No. : SHHL2006523700MD

Style No. © 17.5em X9.5cm

Sample Color : (A)Blue

Manufacturer : XIANTAO XINGRONG PROTECTIVE PRODUCTS CO., LTD.

Roll/ Lot No. © XR200612001

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date . Jun 22, 2020

Testing Period © Jun 22, 2020 - Jut 13. 2020

Test Result(s) © Unless otherwise stated the results shown in this test report refer only fo the

sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co.. Ltd Testing Center

ot (B e e

Sara Guo (Account Executive) Dongjing Liu / Hailian Xuan (Authorized Signatory)
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Member of the SGS Group (SGS SA)
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Test Report SL52035261176401TX Date:July 13,2020 Page 2 of 4

Test Resuit

.2 OfTNan: I

Clause 5.2.2 Bacterial filtration efficiency (BFE
{EN 14683:2013+AC 2019 Annex B)

Sample: A
Conditioning Parameters © Mimimum of 4 hours at 21+5°C and 8545% R.H.
Dimensions of test specimen Co~177 mm x 153 mm
Test Area . ~60 cm?
Test Side . Inside
Flow Rate : 28.3 Vmin
Positive Control Average . 2247 CFU
Negative Monitor Count . <1CFU
12 2# 3% 4% 52
(BFE), % 99.9 99.9 999 999 99.9

Remark: Performance Requirement: Type 1285%, Type (1298%, Type lIR 298%

523 abil
(EN 14683 :2019+AC:2019 Annex C)
Sample: A
Test number and location : 5 random areas for each specimen (face mask)
Conditioning Parameters © Minimum of 4 hours at 21+5°C and 85+5% R H
Test Area © 49cm’
Flow Rate 1 8 Vmin
14 24 3 4% 54
Differential pressure
P (Pa,cm!)" 39 a8 a7 3g a8

Remark: Performance Requirement: Type |<40 Pa/cm®. Type 11<40 Pa/cm?, Type IIR<60 Pa/cm?

et e  lem-tu- = L e
Miembar of tha SGS Group (SGS SA)
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Test Report SL52035261176401TX Date:July 13,2020 Page 3 of 4
! 2.4 i
(ISO 22609 :2004. Pressure 16.0 kPa)
Penetration on inside surface
1# 2# 3# 4% 5% 64 7# 8#
Pass Pass Pass Pass Pass Pass Pass Pass
9% 104 118 128 13# 14# 154 168
Pass Pass Pass Pass Pass Pass Pass Pass
17% 18% 19# 208 218 228 23#% 24#
Pass Pass Pass Pass Pass Pass Pass Pass
258 26# 27# 28% 29# 30 312 32#
Pass Pass Pass Pass Pass Pass Pass Pass
Number of Pass: 32
Overall result: Acceptable
Remark:

1) Performance Requirement Type I: N/A, Type Il: N/A, Type IIR: 216.0kPa

2) Distance of the medical face mask farget area surface lo the lip of cannula is 300+10mm.

3) Condition and Test temperalure (2145)° C, relative humidity (85+10)%

4) An acceptable quality limit of 4.0% is met for a single sampling plan when 29 or more of the 32 tested
specimens show pass resulls

Clau

.2.5 Mic

lean|

(EN 14683:2019+AC:2019 Annex D and EN ISO 11737-12018)

Sampie Number

1#
2%
3%
4%
5%

Mask Weight(g)

2.86
283
_2.77
2.81
2.80

Total Bioburden, Tolal Bioburden,
(CFU/mask) (CFU/g)
18 6.29
3 1.06
15 542
9 3.20
12 4.29

Remark: Performance Requirement: Type 130 CFU/g, Type 11530 CFU/g, Type IIRsS30 CFU/g

e duthe
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Mosmber of the SGS Group (8GS SA)
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Test Report SL52035261176401TX Date:July 13,2020 Page 4 of 4

The statement of conformity in this test report is only based on measured values by the laboratory and does not

take their uncertainties into consideration.

“**End of Report™*
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QUALIFICATION A*%.L[E

CERTIFICATE

Disposable Medical Mask For Kid
— REEHBRERBROS=

SPECIFICATIONS | 1145 EARLOOP TYPE | #H=

MEDICAL DEVICE PRODUCTION LICENS
ETRMESTOILIRS - PP BHE 1520180815

MEDICAL DEVICE REGISTRATION CERTIFICATE NO
PEARRNEETSHMTAME : ;820162642286

- ———
s | SRR

SIZER 1
STANDARD{T#rifE (E %&63-
QUANTITY/ & B 50 / =1

LOT NUMBERALR S 20 01‘\023\/ Ab/

PRODUCTION DATEAFRE] | 20204028 ..\ 4 %/

EXPIRATION DATE/AZHBRARE 202510

EXPIRY/B%H 5Years RfE
MANUFACTURER/&i&7S

Xiantao Xingrong Protective Products

flutk XK B &R & BB

Eastern Section of Pengchang Avenue pengchang, Xiagtad G

W TEZEREE T AERR
MADE IN CHINA




